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«» Test Report No. CMS’!LT_R"{T'IUZM‘XK 2015-16 Date : 07-03-2016
= MJs. Assistant General Manager (Engg-Civil) - 1
5 Issued To Airport Authority of India, Trichy International Airport.
= Trichy Airport, Trichy - 620007,
Your Ref. 5 1“;;-*AIUTRWEngg{CVAR& MO)/RWY Painting/ 15-16/328. Dt: 02.03.2016.
No. of Samples : thitst' e.l Test Date of Receipt of Sample  03-03-2016
il X
Nature of Test tONil Ll Date of Testing 04-03-2016
Enclosures :
TEST RESULTS

ASTM C 1648-06, ASTM 53.
Test Method D1s3

Sample Detail§ e of work: A/ R & M/O Civil working works at Trichy Airport during the year 2015-2016.

SH:- Painting of Runway. Apron, Isolation By and Taxi way marking at Trichy Airport.
_ Glass Beads (Plus 9)
TEST RESULT
(1) Refractive Index - 1,95
(2) Specific Gravity - 4.25

(3) Sieve Analysis
IS: Sieve Designation
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Recognised & Approved Laboratory by Steel Authority of India Ltd. RITES LTD, Airports Authori of INDIALTD. Defence Establishments, E
ry Dy Slee :
] National & Intemational Third Party Inspection Agencies & Many other State & Central Government Establishments.
o
£ Note:- This report relates only to the particular Sample submitted for test. Any correction not attested shall invalidate this certificate. Sample will be destroyed 3
© after 15 days from the date of issue of certificate unless instructed otherwise. Any complaints about this report should be communicated in writing within
4 7 days of the issue of this report. This report should not be reproduced wholly or in parts and cannot be used as evidence in a court of law and shall not £
= be used in advertising media without prior permission in writing. Sample descriptions is not verified in all case and is given as described by the customers :
g Samples are not drawn by us unless otherwise stated. z
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